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1. TEST RESULTS SUMMARY

Table 1 Test Results Summary

Test Items FCC Rules Test Results

6dB DTS bandwidth measurement 15.247 (a) (2) Pass

Maximum Peak Conducted Power 15.247 (b) (3) Pass

Maximum Power Spectral Density 15.247 (3) Pass

Level

Conducted Bandedge and Spurious 15.247 (d) Pass
15.247 (d)

Radiated Bandedge and Spurious 15.209 Pass

15.205

Conducted emission test for AC power 15.207 Pass

port

Antenna Requirment 15.203 Pass

Remark: “N/A” means “Not applicable.”
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2. GENERAL INFORMATION

2.1.Report information

2.1.1.This report is not a certificate of quality; it only applies to the sample of the
specific product/equipment given at the time of its testing. The results are not
used to indicate or imply that they are application to the similar items. In addition,
such results must not be used to indicate or imply that SMQ approves
recommends or endorses the manufacture, supplier or use of such
product/equipment, or that SMQ in any way guarantees the later performance of
the product/equipment.

2.1.2.The sample/s mentioned in this report is/are supplied by Applicant, SMQ
therefore assumes no responsibility for the accuracy of information on the brand
name, model number, origin of manufacture or any information supplied.

2.1.3.Additional copies of the report are available to the Applicant at an additional fee.
No third part can obtain a copy of this report through SMQ, unless the applicant
has authorized SMQ in writing to do so.

2.2.Laboratory Accreditation and Relationship to Customer

The testing report were performed by the Shenzhen Academy of Metrology and
quality Inspection EMC Laboratory (Guangdong EMC compliance testing center),
in their facilities located at Bldg. of Metrology & Quality Inspection, Longzhu Road,
Nanshan District, Shenzhen, Guangdong, China. At the time of testing,
Laboratory is accredited by the following organizations:

China National Accreditation Service for Conformity Assessment (CNAS)
accredits the Laboratory for conformance to FCC standards, EMC international
standards and EN standards. The Registration Number is CNAS L0579.

The Laboratory is listed in the United States of American Federal
Communications Commission (FCC), and the registration number are 446246
806614 994606(semi anechoic chamber).

The Laboratory is listed in Voluntary Control Council for Interference by
Information Technology Equipment (VCCI), and the registration number are
R-1974(open area test site) , R-1966(semi anechoic chamber),C-2117(mains
ports conducted interference measurement) and T-180(telecommunication ports
conducted interference measurement).

The Laboratory is registered to perform emission tests with Industry Canada (IC),
and the registration number is 11177A-1 11177A-2.

TUV Rhineland accredits the Laboratory for conformance to IEC and EN
standards, the registration number is E2024086Z02.
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2.3.Measurement Uncertainty

Conducted Emission
9kHz~30MHz 3.5dB

Radiated Emission

30MHz~1000MHz 4.5dB
1GHz~26.5GHz 4.6dB
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3. PRODUCT DESCRIPTION

3.1.EUT Description

: Mobile Phone

Description
Manufacturer

Model Number

. Gionee Communication Equipment Co.,Ltd.

. L575

Operate . 2.412GHz~2.462GHz
Frequency
Antenna . Wi-Fi: IFA Antenna  OdBi
Designation
Remark: ---
WLAN :
Table 2 Working Frequency List
Channel Frequency Channel Frequency
1 2412MHz 8 2447MHz
2 2417MHz 9 2452MHz
3 2422MHz 10 2457MHz
4 2427MHz 11 2462MHz
5 2432MHz
6 2437MHz
7 2442MHz
Table 3 The working Frequency List(802.11n HT40)
channel Frequency channel Frequency
3 2422MHz 8 2447MHz
4 2427MHz 9 2452MHz
5 2432MHz
6 2437MHz
7 2442MHz

3.2.Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: RQQHLT-GL5HO, filing to
comply with Section 15.207, 15.209, 15.247 of the FCC Part 15, Subpart C
Rules.
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3.3.Block Diagram of EUT Configuration

EUT AC adaptor

Figure 1 EUT setup
3.4.0Operating Condition of EUT

The Radiated spurious emission measurements were carried out in
semi-anechoic chamber with 3-meter test range, and EUT is rotated on three
test planes to find out the worst emission (X plane).

Worst-case mode and channel used for 30-1000 MHz radiated and power line
conducted emissions was the mode and channel with the highest output power.

Worst-case data rates as provided by the client were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps

Test mode is configured to be with duty cycle >98%

802.11b and 802.11g operate in SISO mode. For SISO conducted

measurements, the modes tested in this report will be considered as a worst

case mode.

3.5.Directional Antenna Gain

The EUT does NOT support a WIFI MIMO function.
Directional gain need NOT to be considered.
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3.6.Support Equipment List

Table 4 Support Equipment List

Name Model No SIN Manufacturer
Li-polymer Gionee Communication Equipment
BL-N2700 -
Battery Co.,Ltd
Adaptor for Gionee Communication Equipment
A8+-501000 -
EUT Co.,Ltd
Gionee Communication Equipment
Earphone DQA5.12 -
Co.,Ltd

3.7.Test Conditions

Date of test: Jul 24,2015-Jul 28, 2015

Date of EUT Receive: Jul 16,2015

Temperature: -15~45 C
Relative Humidity: 48~54%

3.8.Special Accessories

Not available for this EUT intended for grant.

3.9.Equipment Modifications

Not available for this EUT intended for grant.
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4. TEST EQUIPMENT USED

Table 5 Test Equipment

No. Equipment Manufacturer Model No. Last Cal. Cal.
Interval
SB2603 EMI Test Receiver Rohde & ESCS30 Dec.19, 2014 1 Year
Schwarz
SB3321 AMN Rohde & ESH2-z5 |Jan.18,2015 | 1 Year
Schwarz
SB2604 AMN Rohde & ESH3-Z5  |Nov.18,2015 | 1 Year
Schwarz
Radiated Emissions [HUBER+SUHN Jan.19. 2015 1 Year
Cable set ER
. Rohde &
SB8501/09 EMI Test Receiver ESU40 Mar.19, 2015 1 Year
Schwarz
SB8501/04 Bilog Antenna Schwarzbeck VULB9163 |Mar.19, 2015 1 Year
SB3435 Horn Antenna Rohde & HF906 Jan.19, 2015 | 1 Year
Schwarz
SB5392/02 Horn Antenna Amplifier AT4560 May.15, 1 Year
Research 2015
SB3450/01 | M Semi-anechoic Albatross 9X6X6 Oct.09, 2014 | 2 Years
chamber Projects
SB3345 Loop Antenna Schwarzbeck FMZB1516 |Jan.20, 2015 | 2 Years
SB3437 Power meter Rohde & NRVD Jul.03,2015 | 1 Year
Schwarz
SB3437/01 Power sensor Rohde & URV5-Z2 | Jul.03,2015 | 1 Year
Schwarz
SB9721/02 Signal Analyzer Agilent N9020A Jan.05, 2015 1 Year
Radiated Emissions [HUBER+SUHN Jan.19. 2015 1 Year
Cable set ER
Radiated Emissions [HUBER+SUHN Jan.19. 2015 1 Year
Cable set ER
- Rohde &
SB8501/17 Preamplifier SCU-18 Mar.27, 2015 1 Year
Schwarz
- Rohde &
SB8501/16 Preamplifier SCU-26 Mar.27, 2015 1 Year
Schwarz
Rohde & May.12,
SB9059 Preamplifier SCU-40 1 Year
P Schwarz 2015
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5. 6DB BANDWIDTH MEASUREMENT

5.1.LIMITS OF 6dB BANDWIDTH MEASUREMENT

CFR 47 (FCC) part 15.247 (a) (2) and 558074 D01 DTS Meas Guidance v03r02
5.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) = 3 x RBW.

c)Detector = Peak.

d)Trace mode = max hold.

e)Sweep = auto couple.

f)Allow the trace to stabilize.

g)Measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission.

5.3.TEST SETUP

SPECTRUM
EUT ANALYZER
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Test Data

Table 6 6dB Bandwidth Test Data 802.11b
CHANNEL 6dB
FREQUENCY BANDWIDTH results
(MH2z) (MH2z)
2412 8.571 Pass
2437 9.115 Pass
2462 10.09 Pass

Agiant Spoctivm Mgt Spacariom Ansdyses - 0o

E 643 P27, 201
v 2412000 ; Frequency
or Freq 2.4120001 7 ‘Gantar Froq: 2.412000000 Gz Radis Std: Nons 0 2. 0 Gantar Froq:2. 0 Giiz
Center Freg 2412000000 CH W Trig:Frae Run AvglHald> 10410 W Trig:Frae Run AvglHald> 10410
aacten: 30 48 Radis Device: BTS aacten: 30 48

Ref 20.00 dBm

Center 2412 GHz Span 22 MHz| Span 22 MHz|
#Res BW 100 kHz #VEBW 300 kHz Sweep 2,133 ms| #VEBW 300 kHz Sweep 2,133 m

Occupled Bandwidth Total Power Occupled Bandwidth Total Power
11.395 MHz 12.570 MHz

Transmit Freq Error 466.58kHz  OBW Power Transmit Freq Error 279.98kHz  OBW Power

* dB Bandwidth 8.571MHz  xdB x dB Bandwidth 9.115MHz  xdB

giont Spoctrum dnabyzes - Oceupiod B

Frequency

Center Freq 2.462000000 GHz e
"+ dhmer: 30 a8

GHa
AwglHold> 10410

Ref 20.00 dBm

Center 2462 GHz " span 22 MiHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 2133 ms

Occupied Bandwidth Total Power
13.034 MHz

Transmit Freq Error =57.915 kHz OBW Power

x dB Bandhwidth 1009 MHz  xdB
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Table 7 6dB Bandwidth Test Data 802.119g
CHANNEL 6dB
FREQUENCY BANDWIDTH results
(MH2z) (MH2z)
2412 12.60 Pass
2437 15.74 Pass
2462 16.41 Pass

gl Spocsrum Analyass - Occupivd W gt Spocsrum Analyaes - Occuivd W
02105 o 427, 015 E
Radie Std; Nona Frequency r Freq 2.437000000 GHz Caniar Frog: 2437000000 GHz
AwglHoldz 1064160

T etz atzs 015
Center Freq 2.412000000 GHz CantarFr R B ettt Radia Std; Nona ey

W Trig:Frae Run W Trig:Frae Run
aacten: 40 48 Radis Device: BTS aacten: 40 48 Radis Device: BTS

Center 2.412 GHz Span 22 MHz| Man| Span 22 MHz|
[#Res BW 100 kHz #VBW 300 kHz Sweep 2133 ms| R #VBIW 300 kHz Sweep 2133 m:
Occupled Bandwidth Total Power Occupled Bandwidth Total Power
17.228 MHz 16.518 MHz
Transmit Freq Error 12347kHz  OBW Power Transmit Freq Error 164.53kHz  OBW Power
* dB Bandwidth 1260 MHz  xdB x dB Bandwidth 1574 MHz  xdB

Mgt Spocariom Analyass - Occupiid BW
E 300424 2437, 015
Gtz Radie td; Nons Frequency
AwglHold> 1001100

Radis Daviza: BTS

Center 2.462 GHz Span 22 MHz|
#Res BW 100 kHz #VEBW 300 kHz Sweep 2.133 ms|

Occupled Bandwidth Total Power 17.3 dBm
16.632 MHz

Transmit Freq Error =35.782 kHz OBW Power

x dB Bandhwidth 1641 MHz  xdB
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gient Spoctrum dnatyzes - Occupiod B

Center Freq 2.412000000 GHz
SlFGainluw *dAmar: 40 48

Ref 20.00 dBm

Center 2.412 GHz
[#Res BW 100 kHz

Occupied Bandwidth

Table 8 6dB Bandwidth Test Data 802.11n HT20

CHANNEL
FREQUENCY
(MH2z)

6dB
BANDWIDTH
(MH2z)

results

2412

12.6

Pass

2437

16.36

Pass

2462

17.63

Pass

=30 zamm
‘Gantar Froq: 2412000000 Gz Radis Std; Nons
W Trig- Frae Run AwglHold> 1001100

Radis Daviza: BTS

Span 22 MHz]

#VEBW 300 kHz Sweep 2.133 ms|

Total Power

17.228 MHz

Transmit Freq Error
x dB Bandwidth

Mgt Spocarism Analyass - Dccupiid BW

Center Freq 2.462000000 GHz

Center 2462 GHz
#Res BW 100 kHz

Occupied Bandwidth

7 kHz OBW Power

12.60 MHz x dB

T
Cantar F Radls Std: None

GH
“Avglold 1001100

W Trig:Frae Run
aacten: 40 48

Radis Device: BTS

Span 22 MHz

FVBW 300 kHz Sweep 2.133 ms|

Total Power

17.710 MHz

Transmit Freq Errar
x dB Bandwidth

Report No.: 1568003397

-20.206 kHz
17.63 MHz xdB

OBW Power

Frequency

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Frequency

437000000 GHz
Trig-Frae Run
adrvan: 40 48

#VBW 300 kHz
Total Power
17.539 MHz
138.50 kHz
1636 MHz  x dB

OBW Power

051,01 4427, 2015

Radie td: Nons Frequency

AwglHold> 1001100

Radis Daviza: BTS

Span 22 MHz]
Sweep 2133 ms

18.4 dBm
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Table 9 6dB Bandwidth Test Data 802.11n HT40

CHANNEL
FREQUENCY
(MH2z)

BANDWIDTH results

6dB

(MH2z)

2422

35.33 Pass

2437

35.00 Pass

2452

35.12 Pass

Mgt Spocarism Analyass - Dccupiid BW
iz ‘Cantar Froq: 2.472000000 GHz Radls Std: None
Span_44.000 MH: N> 1001180

W Trig:Frae Run
aacten: 40 48 Radis Device: BTS

Center 2422 GHz Span 42 MHz|
[#Res BIN 100 kHz #VBIW 300 kHz Sweep 4.267 ms|

Occupled Bandwidth Total Power
35.837 MHz

Transmit Freq Error 163.70kHz  OBW Power

* dB Bandwidth 3533 MHz  xdB

gient Spoctrum dnatyzes - Occupiod B

G
AwglHold> 1001100

Rad
Radis Daviza: BTS

Ref 20.00 dBm

Center 2.462 GHz Span 44 MHz|
#Res BW 100 kHz #VEBW 300 kHz Sweep 4.267 ms|

Occupied Bandwidth Total Power
35.580 MHz

Transmit Freq Error =184.50 kHz OBW Power

x dB Bandhwidth 3512 MHz  xdB

Report No.: 1568003397

it S5 A7, 2015

3DColor|

Frequency

L2135 427 s
437000000 GHa Radia Std: Nona, Frequency
“Avglold 1001100
Radio Device: BTS

Center 2437 GHz Span 42 MHz|
[¥Res BW 100 kiz #VBIW 300 kHz Sweep 4.267 ms|

Occupled Bandwidth Total Power 19.3 dBm
35.714 MHz

Transmit Freq Error 15.707kHz  OBW Power

x dB Bandwidth 3509 MHz  xdB
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6. MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

6.1.LIMITS OF Maximum Conducted Output Power Measurement

CFR 47 (FCC) part 15.247 (b) (3) and 558074 D01 DTS Meas Guidance v03r03
6.2. TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.

a) Set RBW = 1-5% of the OBW, not to exceed 1 MHz..

b) Set VBW = 3 x RBW.

c)Set the span = 1.5 x DTS bandwidth.

d) Number of points in sweep = 2 X span/RBW.

e) Sweep time = auto.

f) Detector = RMS

g)Use the instrument’s band/channel power measurement function with the band
limits set equal to the DTS bandwidth edges

NOTE:EUT Duty cycle=98.1%

6.3.TEST DATA
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Table 10 Maximum Conducted Output Power Test Data 802.11b

Center
Freq.[MHZz]

Meas.
Level
(Cond.)
[dBm]

Limit
[dBm]

Result

2412

12.36

<30

Pass

2437

13.17

<30

Pass

2462

13.41

<30

Pass

00131 P4 4427, 2015

12000000 GHz Radlo
vglHold 1001100

Radis Davic

Ref 20.00 dBm

Nona Frequency

o BTS

Span 22 MHz
FVBW 620 kHz Swieep 1ms,

Channel Power Power Spectral Density

12.36 dBm /8.571 MHz -56.97 dBm /Hz

D024 4 2427, 2015

GHa
AwglHold> 1001100

Ref 20.00 dBm

Radie Std: None

Center 2.462 GHz . Span 22 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1ms

Channel Power Power Spectral Density

13.41 dBm /10.09 MHz -56.63 dBm /Hz

Report No.: 1568003397

Ref 20.00 dBm

Channel Power

Ch251 M7, 2015
000000 Gz Radlo St
vglHold 1001100
Radio Device: BTS

Span 22 MHz

#VBIW 620 kHz Sweep 1ms

Power Spectral Density

13.17 dBm /9.115 MHz

-56.43 dBm /Hz
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Table 11 Maximum Conducted Output Power Test Data 802.119g

Ref 20.00 dBm

Channel Power

8.30 dBm /12.6 MHz

Ref 20.00 dBm

Center 2.462 GHz
#Res BW 200 kHz

Channel Power

9.25 dBm /16.41 MHz

Report No.: 1568003397

Center
Freq.[MHZz]

Meas.
Level
(Cond.)
[dBm]

Limit
[dBm]

Result

2412

8.30

<30

Pass

2437

11.09

<30

Pass

2462

9.25

<30

Pass

Span 22 MHz
FVBW 620 kHz Swieep 1ms,

Power Spectral Density

-62.70 dBm /Hz

Span 22 MHz|
#VBW 620 kHz Sweep 1 ms| st

Power Spectral Density

-62.90 dBm /Hz

Ref 20.00 dBm

Channel Power

#VBW 620 kHz

Power Spectral Density

11.09 dBm /15.74 MHz

Span 22 MHz
Swieep 1ms,
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Table 12 Maximum Conducted Output Power Test Data 802.11n HT20

Ref 20.00 dBm

Channel Power

7.72 dBm /12.6 MHz

Ref 20.00 dBm

Center 2.462 GHz
#Res BW 200 kHz

Channel Power

9.12 dBm /17.63 MHz

Report No.: 1568003397

Meas.
Center Level
Freq.[MHz]|(Cond.)
[dBm]

Limit

[dBm] Result

2412 7.72

<30 Pass

2437 10.94

<30 Pass

2462 9.12

<30 Pass

412000000 GHa
“Avglold 1001100

Span 22 MHz|
#VBIW 620 kHz Swieep 1ms
Power Spectral Density

-63.28 dBm /Hz

G
AwglHold> 1001100

Span 22 MHz
#VBW 620 kHz Sweep 1ms
Power Spectral Density

-63.35 dBm /Hz

437000000 GHa
“Avglold 1001100

Ref 20.00 dBm

Span 22 MHz
FVBW 620 kHz Swieep 1ms,
Channel Power

10.94 dBm /16.36 MHz

Power Spectral Density

-61.20 dBm /Hz
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Table 13 Maximum Conducted Output Power Test Data 802.11n HT40

Center 2422 GHz
[#Res BW 390 kHz

Channel Power

6.17 dBm /35.33 MHz

gilont Spocsrim datyzes - Chane Panver

Span 44.000 MHz

Ref 20.00 dBm

Channel Power

7.32dBm /35.12 MHz

Report No.: 1568003397

Center
Freq.[MHZ]

Meas.
Level
(Cond.)
[dBm]

Limit
[dBm]

Result

2422

6.17

<30

Pass

2437

10.18

<30

Pass

2452

7.32

<30

Pass

04:17.3 W4 2427, 015

(22000000 GHz
R AwglHold> 1001100

Radis Davie

Radie Std: Nons

Frequency

8T8

Span 44 MiHz|

#VBW 1.2 MHz
Power Spectral Density

-69.31 dBm /Hz

Sweep 1ms

Span 44 MHz

#VEBW 1.2 MHz
Power Spectral Density

-68.14 dBm /Hz

Swieep 1ms,

Center 2.437 GHz
[#Res BW 390 kHz

Channel Power

10.18 dBm /35.09 MHz

600001 GHz
AwglHold> 1001100

#VBW 1.2 MHz

Power Spectral Density

-65.27 dBm /Hz

04:17 53 4 0427, 2015

Span 44 MHz|
Sweep 1ms
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7. MAXIMUM POWER SPECTRAL DENSITY LEVEL MEASUREMENT

7.1.LIMITS OF Maximum Power Spectral Density Level Measurement

CFR 47 (FCC) part 15.247 (e) and 558074 D01 DTS Meas Guidance v03r03
7.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.

a)Set analyzer center frequency to DTS channel center frequency.

b)Set the span to 1.5 times the DTS bandwidth.

c)Set the RBW to: 3 kHz < RBW < 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = power averaging (RMS) or sample detector

f)Sweep time = auto couple.

g)Allow trace to fully stabilize.

h)Use the peak marker function to determine the maximum amplitude level within
the RBW.

i)If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
NOTE:EUT Duty cycle=98.1%

7.3.TEST DATA
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©Table 14 Maximum Power Spectral Density Level Test Data 802.11b

Ref 20.00 dBm

Center 2.412000 GHz
#Res BW 100 kHz

Center 2462000 GHz
#Res BW 100 kHz

Report No.: 1568003397

Center
Freq.[MHZ] PSD [dBm]

Limit
[dBm]

Result

2412 -3.702

8

Pass

2437 -3.172

8

Pass

2462 -4.028

8

Pass

Span 12.86 MHz.
#VBW 300 kHz* Sweep 1.60 ms (1001 pts)|

Awg Typa: PurlRMS)
AwglHold: 1001100

Span 15.14 MHz.
#VEW 300 kHz* Sweep 1.93 ms (1001 pis)|

Ref 20.00 dBm

Center 2.437000 GHz
#Res BW 100 kHz

#VBW 300 kHz*

Span 13.67 MHz.
Sweep 1.73ms (1001 pts)|

Next Pk Right|

Next Pk Left|

Mkr—RefLvl|

Page 23 of 127



Table 15 Maximum Power Spectral Density Level Test Data 802.11g

gilont Spoctrum Anabyaes - Swrps SA

Ref 20.00 dBm

Center 2412000 GHz
#Res BW 100 kHz

AP Spcarion Anelyaes - Swbpt 54

Marker 1 2.456994680000 GHz
0

Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 100 kHz

Report No.: 1568003397

Center
Freq.[MHZ]

PSD [dBm]

Limit
[dBm]

Result

2412

-8.733

8

Pass

2437

-7.175

8

Pass

2462

-9.783

8

Pass

#VEW 300 kHz*

#VBW 300 kHz*

Avg Type: Pwr{RMS)
AwglHold: 1001100

Peak Search

Next Peak|

Mext Pk Right]

Next Pk Left]

Span 18.90 MHz.

[
Avg Typa: Pam(RMS)

AvglHold: 1001108

Span 23.61 MHz|
Sweep 2.93ms (1001 pts)|

Sweep 2.33ms (1001 pts)|

Peak Search

Next Peak|

Next Pk Right]

Next Pk Left]

Mkr—RefLvi|

gt Spoctrum Analyaes - Swpt 5

Ref 20.00 dBm

Center 243700 GHz
#Res BW 100 kHz

P

wg RMS)
AwglHold: 1001100

#VEW 300 kHz*

Frequency

CenterFreq
2437000000 GHz

StartFreq|

Span 23.61 MHz
Sweep 2.93ms (1001 pts)|
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Table 16 Maximum Power Spectral Density Level Test Data 802.11n HT20

Center Limit
Freq.[MHZ] PSD [dBm] [dBm] Result

2412 -9.022 8 Pass
2437 -7.604 8 Pass
2462 -10.188 8 Pass

gilont Spoctrum Anabyaes - Swrps SA gt Spoctrum Analyaes - Swpt 5

s
Marker 1 2.413266300000 GHz Avg Type: Par(RMS) e Marker 1 2.442006160000 GHz
TirTow == Tog-Fraa Run AwglHold: 1001100 T Tom =

Next Peak|
Ref 20.00 dBm Ref 20.00 dBm

Mext Pk Right] Mext Pk Right

Next Pk Left] Next Pk Left|

Mkr-RefLvi|

Center 2412000 GHz Span 18.90 MHz. Center 243700 GHz Span 24.54 MHz.
#Res BW 100 kHz #VEW 300 kHz* Sweep 2.33 ms (1001 pis)| #Res BW 100 kHz #VEW 300 kHz* Sweep 3.07 ms (1001 pis)|

Peak Search

Next Peak|
Ref 20.00 dBm

Next Pk Right]

Next Pk Left]

Mkr—RefLvi|

Center 2.46200 GHz Span 26.45 MHz.
#Res BW 100 kHz #VEW 300 kHz* Sweep 3.27 ms (1001 pts)|
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Table 17 Maximum Power Spectral Density Level Test Data 802.11n HT40

Center Limit

Freq.[MHZ] PSD [dBm] [dBm]
2422 -13.831 8 Pass
2437 -9.759 8 Pass
2452 -11.982 8 Pass

Result

st Spoctrum Ansbyze - Swrp SA ot Spocum Analysee - Swrga SA
- Pesk Search P = P peaksearch

NextPeak Vikr! 2.44 NextPeak
Ref 20.00 dBm Ref 20.00 dBm

Next Pk Right] Next Pk Right|

Next Pk Left] Next Pk Left|

Mkr—RefLvi| Mkr—RefLvl|

Center 2.42200 GHz Span 53.00 MHz. Center 2.43700 GHz Span 52.64 MHz.
#Res BW 100 kHz #VEW 300 kHz* Sweep 6.60 ms (1001 pts)| #Res BW 100 kHz #VEW 300 kHz* Sweep 6.53ms (1001 pts)|

AP Spcarion Anelyaes - Swbpt 54
Peak Search

Next Peak|
Ref 20.00 dBm

Mext Pk Right]

Next Pk Left]

Center 245200 GHz Span 52.68 MHz.
#Res BW 100 kHz #VEW 300 kHz* Sweep 6.53ms (1001 pis)|
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8. CONDUCTED BANDEDGE AND SPURIOUS MEASURMENT

8.1.LIMITS OF Conducted Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r02
8.2.TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer.
Establish a reference level by using the following procedure:

a)Set instrument center frequency to DTS channel center frequency.
b)Set the span to = 1.5 times the DTS bandwidth.

c)Set the RBW = 100 kHz.

d)Set the VBW = 3 x RBW.

e)Detector = peak.

f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

i)Use the peak marker function to determine the maximum PSD level.
Emission level measurement

a)Set the center frequency and span to encompass frequency range to be
measured.

b)Set the RBW = 100 kHz.

c)Set the VBW = 3 x RBW.

d)Detector = peak.

e)Ensure that the number of measurement points = span/RBW
f)Sweep time = auto couple.

g)Trace mode = max hold.

h)Allow trace to fully stabilize.

I)Use the peak marker function to determine the maximum amplitude level.

Test Result : ALL emission outside of 2400-2483.5 are lower at
least 30dB than fundamental frequency.

Report No.. 158003397 Page 27 of 127



8.3.TEST DATA

802.11b CH1

Pref

igilent Spectrum Analyzer - Swept SA

Display Line -15.12 dBm

Ref 20,00 dBm

Center 2.412000 GHz
#Res BW 100 kHz

Span 12.86 MHz

#VBW 300 kHz Sweep 1.27 ms (1001 pts)

30MHz-3GHz

igilent Spectrum Analyzer - Swept SA

Marker 1 1.99499000000 GHz
Thoremt T Trig: Free Run
#Atten: 30 dB

Ref 20,00 dBm

"
"L,.m-mam.m...m

f

|
| AT R S Aol

Start 30 MHz
#Res BW 100 kHz

‘Stop 3.000 GHz

#VBW 300 kHz ‘Sweep 284 ms (1001 pts),

Lower Edge

Agilent Spectrum Analyzer - Swept SA

Marker 1 2.390000000000 GHz
FHO:

Ref 20.00 dBm

Ler gt A et

Start 2.31000 GHz
#Res BW 100 kHz

oot e Trig: Fres Run

#Atten: 30 4B

Avg Type: Log-Pwr
AvglHold: 100100

Mkr1

il o,m"w%"-(q'mb!‘l'

#VBW 300 kHz

‘Stop 2.42429 GHz
Sweep 10.9 ms (1001 pts)

3GHz-25GHz

®

A

PR T T
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802.11b CH6

Pref

gilent Spectrum Analyzer - Swept Sk

ast e 11ig: Free Run AvuglHold: 1001100

Display Line -15.47 dBm ) ) Avg Type: Log-Pur
Pt #hten: 30 dB

Mkri 2.4.

Ref 20.00 dBm

Center 2437000 GHz Span 13.67 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.33 ms (1001 pts)

30MHz-3GHz 3GHz-25GHz

Agilent Spectrum Analyzer - Swept Sk ®

Marker 1 1.618291765000 GHz - Avg Type: Log Pur : Ret 30 asm ace 55 an
FHO. Fost g Trig:FreeRun AvglHold: 25/100

" gatten: 30 4B 50

Ref 20.00 dBm

oA

LR e ITRT IR T RN SR BIY:

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts)
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802.11b CH11

Pref

Agilent Spectrum Analyzer - Swept SA

Display Line -15.21 dBm

S Trig: Free Run

PHO:
#Atten: 30 dB

: Fast Ly
FGaln:Low

Ref 20.00 dBm

Center 2.462000 GHz

#Res BW 100 kHz #VBW 300 kHz

30MHz-3GHz

gflent Spectrum Analyzer - Swept S4

Marker 1 2.0671760000000 GHz

PHO: Fast Ly Trig:Free Run
FGain:Low

#Atten: 30 dB

Ref 20.00 dBm

o iy Lty i ot

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr
AvglHold>1001100

Span 15.14 MHz
Sweep 1.47 ms (1001 pts)

Avg Type: Log-Pwr
AvglHold: 261100

MKr1

‘1 iy

dod
prrw— T TR e G B

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

Display

Annotation»|

Upper Edge

Agilent Spectrum Analyzer - Swept SA
Avg Type: Log-Pwr
AvglHold:>100/100
MEkr1
Ref 20.00 dBm

’1
Ay
A

Stop 2.50000 GHz
Sweep 5.00 ms (1001 pts)

Start 244808 GHz

#Res BW 100 kHz #VBW 300 kHz

REW 100 kiz

VEW 300 kiz

Ref 30 aBm Atc 55 a swr 2.35

ek fpal TN W L
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802.11g CH1

Pref

gilent Spectrum Analyzer - Swept Sk

Display Line -20.33 dBm Avg Type: Log-Pur
PNO: Avg|Held: 100100

Ref 20.00 dBm

Center 2.412000 GHz

30MHz-3GHz

gilent Spectrum Analyzer - Swept Sk

Trig: Fres Run Avg|Hold: 1001100

Marker 1_1.862074800000 GHz vg Type: Log-Pur
H e #Atten: 30 dB

Ref 20.00 dBm

f

it b Tt AL b i At

i bl ety

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1.87 ms (1001 pts)

Lower Edge

Agilent Spectrum Analyzer - Swopt SA

Marker 1_2.390000000000 GHz Avg Type: Log-Pur
FHO: fast ey TrigiFres Run Avg|Hold:> 100/100
IFG #Atten: 30 4B
MEkr1
Ref 20.00 dBm

Start 2.31000 GHz Stop 2.42543 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.1ms (1001 pts)

#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts)

i

R T - Lelimgsish P ) S R TP
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802.11g CH6

Pref

Agilent Spectrum Analyzer - Swept S4

Display Line -17.65 dBm R Avg Type: Log-Pwr
RO Fost o Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Asen: 30 dB

Ref 20.00 dBm

Center 243700 GHz Span 23.61 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.27 ms (1001 pts)

30MHz-3GHz 3GHz-25GHz

Agilent Spectrum Analyzer - Swepd SA &
Marker 1 1.823777985000 GHz ) g Type: Log P a rer w0 amm e s a
e PaRN 1 rig: Frea Run AvglHold: 547100
FGainow " #Atten:30 45 o
Ref 20,00 dBm -
L.
[ U areit]
Il s bbb el o didPted "

1 |
el b sl s A
S R S e e g1 -e

Kepatbel ot okl et A A

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts).
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802.11g CH11

Pref

Agilent Spoctrism Analyzer - Swept SA
o

Avg Type: Log-Pur

Display Line -20.86 dBm
Avg[Hold: 100/100

Ref 20.00 dBm

Center 2.46200 GHz

#Res BW 100 kHz #VBW 300 kHz

30MHz-3GHz

Agilent Spectrism Analyzer - Swept SA
-

Avg Type: Log-Pur
o Trig: Free Run Avg|Hold: 271100
#hcten: 30 48

Marker 1 1.908061655000 GHz

Ref 20.00 dBm

e

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Sweep 2.40 ms (1001 pts)|

Upper Edge

Marker 1 2.483500000000 GHz

Ref 20.00 dBm

Start 2.44955 GHz
#Res BW 100 kHz

¥ Trig: Free Run

#ntten; 30

#VBW 300 kHz

Avg Type: Log-Pur
AvglHeld> 1001100

Stop 2.50000 GH;
Sweep 4.87 ms (1001 pts)

1 j\l

4 V
3 AT bt e b e e IRT PRLY, TR SN

Sweep 284 ms (1001 pts)

Ref 30 dBm Att

i

R

3 oHz

Stop 26.5 GHz
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802.11n HT20 CH1

Pref

Agilent Spectrum Analyzer - Swept SA

Display Line -19.35 dBm W Trig: Free Run
#Atten: 30 4B

Ref 20.00 dBm

Center 2.412000 GHz

#Res BW 100 kHz #VBW 300 kHz

30MHz-3GHz

Agilent Spectrum Anolyzer - Swept SA

Start Freq 30.000000 MHz - Trig:Frea un

" panen:30 4B

Ref 20.00 dBm

AT T R e

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Avg Typa: Log-Pur
AvglHold: 1001100

Span 18,90 MHz
Sweep 1.87 ms (1001 pts)|

Avg Typa: Log-Puir
AvglHeld: 44100

(]
TR |

Stop 3.000 GHz
Sweep 284 ms (1001 pts)

Display

Frequency

StartFreq
30.000000 MHz

Lower Edge

Agiteni Spectcum Analyzer - Swept SA

Ma z Avg Type: Log-Pur
Marker 1 2.390000000000 GHL _ THg:Free Run Av:‘":‘P‘”mle

¥ Gain ZAttan: 30 4B

Ref 20.00 dBm

A

| SRR ST S ST T

Start 2.31000 GHz

#Res BW 100 kHz #VBW 300 kHz

Stop 2.42745 GHz

Sweep 11.3 ms (1001 pts)

3GHz-25GHz
& e o o

Ref 30 d&m At 55 ap

s
H

W ol et il et I R
2.35 cHz/ top 26.5 GHz
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802.11n HT20 CH6

Pref

Agilent Spectrum Analyzer - Swept S4

Display Line -17.87 dBm R Avg Type: Log-Pwr
RO Fost o Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Asen: 30 dB

Ref 20.00 dBm

Center 243700 GHz Span 24.54 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.40 ms (1001 pts)

30MHz-3GHz 3GHz-25GHz

Agilent Spectrum Analyzer - Swept SA &
Marker 1 2.144539245000 GHz ) Avg Type: Log-Pur : Ret 30 dsm ate 55 an
PNO-fost o Trig: FreeRun Avg|Hold: 37/100
IFGain:Low #Asen: 30 dB 30
Ref 20.00 dBm -
L.
e o PR P A R Ty ' W, R

| v T S gl

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts).

Report No.. 158003397 Page 35 of 127



802.11n HT20 CH11

Pref

Agilent Spoctrum Analyzer - Swopt SA

Display Line -20.58 dBm Avg Typs: Log-Pur
Trig: Free Run Avg|Hold: 1001100

PHO: Fast —5-
IFGain:Low _ #Aten: 30 dB

Ref 20.00 dBm

o

Span 26.45 MHz
Sweep 2.53 ms (1001 pts)

Center 2.46200 GHz
#Res BW 100 kHz #VBW 300 kHz

30MHz-3GHz

Agilent Spoctrum Analyzer - Swopt SA

Marker 1 1.993170000000 GHz Avg Type: Log-Pur
THO-Fast e Trig: Free Run AvglHold: 717100
IFGainlow  #Amen: 30 4B
Mkr1 1
Ref 20.00 dBm

1
! ;
NP, pabiipaieedpimivh!

e A

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts)

Upper Edge

Marker 1 2.483500000000 Hz e

1y
[FGainLow  #Atten: 30 dB

Ref 20.00 dBm

Start 2.44885 GHz
#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Par
AvglHeld> 1001100

Stop 2.50000 GHz
Sweep 4.93 ms (1001 pts)

3GHz-25GHz

& EE

Ref 30 am A 55 ar swr 2

.
3
]
]
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802.11n HT40 CH3

Pref Lower Edge

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA

3 o = 1 S - X 17 : Avg Type: Log-Pur
Center Freg 2.422000000 GHz R Ao Tvns; Lo Marker 1 2530000000000 GHz____ BNRIRNIEPS b/t iy

Fast o s
IFGalniow  #Aten: 30 dB IFGain:Low | SAtten: 30 d

Ref 20.00 dBm 1 Ref 20.00 dBm

Start 2.31000 GHz Stop 2.44890 GHz
Center 2.42200 GHz Span 53.00 MHz #Res BW 100 kHz #VBW 300 kHz Sweep 13.3 ms (1001 pts)
#Res BW 100 kHz #VBW 300 kHz Sweep 5.07 ms (1001 pts)

30MHz-3GHz

Agilent Spoctrum Anakyzor - Swopt SA

Marker 1_1.804405825000 GHz Avg Type: Log Pur
e

ast g Trig: Free Run AvglHeld: 811100
iFGalnilow  #AGen: 30 4B =

Ref 20.00 dBm

i

syl
Y

"&IML(“I( Lk (WS ¢ y:

, L.
I S PR ’

Prkemr gy et Al

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts)
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802.11n HT40 CH6

Pref

Agilent Spectrum Analyzer - Swept S4

Display Line -18.70 dBm R Avg Type: Log-Pwr
RO Fost o Trig: Free Run Avg|Hold: 1001100
IFGain:Low #Asen: 30 dB

Ref 20.00 dBm

Center 243700 GHz Span 52.64 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.07 ms (1001 pts)

30MHz-3GHz 3GHz-25GHz

Agilent Spectrum Analyzer - Swept SA @

07:18:26 M 0427, 20
TRace [

Ref 30 aBm Att 55 ap

Marker 1 1.601813890000 GHz #vg Type: Log-Pwr
PHO:

Fast (p Trig:FreeRun Avg[Hold: 521100 q
IFGain:Low #Asen: 30 dB SEIGClMu‘ku"
r § 1

Ref 20.00 dBm

i

oo et gt gt B TS N Y waw

1

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 pts).
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802.11n HT40 CH9
Pref Upper Edge

Agibent Spectoum Analyzer Agileat Spectrum Analyzer - Swept SA

Center Freq 2.452000000 GHz Jivg Type: Log-Pur Start Freq 2.429882206 GHz A7 Tiw: Logwr
p Trig: Fras Run AvgiHold: 100/100 LSRN 1 1ig: Fres Fun vglHola: 1001100

PHO: Fast ——
IFGalnilow  MAtten: 30 4B #Amen: 30 4B

Ref 20.00 dBm n Ref 20.00 dBm

Center Freq)|
2452000000 GHz|

otk it

Center 2.45200 GHz Span 52.68 MHz Start 242888 GHz Stop 2.50000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5_(,7Pm5 (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 6.73 ms (1001 pts)

30MHz-3GHz 3GHz-25GHz

[T ——— ®
g o \
Marker 1 1.525854040000 GHz B Avg Type: Log-Pwr . Ref 30 dem Ate 55 B sWT 2.35 =
LI, T rig: Fras Run ‘AvalHold: 37100
\FGalnow  #Atten: 30 4B
Ref 20.00 dBm |
=
L
R b g L Qe gfosald b Fe Aol "“u‘h

il

cosmpliiiirihe ettt )

| ST P T 2

Start 30 MHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 284 ms (1001 p
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9. RADIATED BANDEDGE AND SPURIOUS MEASUREMENT

9.1.LIMITS OF Radiated Bandedge and Spurious Measurement

CFR 47 (FCC) part 15.247 (d) and 558074 D01 DTS Meas Guidance v03r02
9.2.TEST PROCEDURE

1. The testing follows the guidelines in ANSI C63.10-2009.

2. The EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading. A pre-amp and a high pass filter are used for the test in order
to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was
mounted on the top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp
Factor = Level

6. For measurement below 1GHz, If the emission level of the EUT measured by
the peak detector is 3 dB lower than the applicable limit, the peak emission level
will be reported. Otherwise, the emission measurement will be repeated using the
quasi-peak detector and reported.

7. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured,

(2) Set RBW=100 kHz for f < 1 GHz; VBW >= RBW, Sweep = auto; Detector
function = peak; Trace = max hold;

(3) Set RBW = 1 MHz, VBW= 3MHz Detector function = peak for f > 1 GHz for
peak measurement.

Set RBW = 1 MHz, VBW= 10Hz Detector function = peak for f > 1 GHz for AV
measurement.
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9.3.TEST DATA

9KHz-30MHz
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the
result which was 20dB lower than the limit line per 15.31(0) was not reported.
Radiated Emission Test Data 9k Hz-30MHz

Frequency [Cable |Antenna . . Turntable [Antenna - .
Readings(d [Level(dBu [Polarity(H/V . Limits( |Margin(d
MHz ;_oss(dB E()actor(d BuV/m) v/m) ) g\)ngle(de ;—|e|ght(m dBuV/m) B)
30MHz-1GHz

Worst case is shown below for 30MHz-1GHz only.
The emissions don’t show in following result tables are more than 20dB below the

limits.
Radiated Emission Test Data 30MHz-1GHz
I\F/Irgguency Eg:sk(a dB 222?223 Readings(d [Level(dBu [Polarity(H/V Zﬁg}ggf ﬁg}gﬂ?(?n Limits( |Margin(d
) B) BuV/m) \//m) ) a) ) dBpV/m) B)
30 0.6 12.3 17.4 30.3 \% 31.1 1.0 40.0 9.7
35.831 0.6 12.3 8.8 21.7 \Y 195 1.0 40.0 18.3
41.663 0.7 13.6 5.3 19.6 \% 343 1.0 40.0 20.4
53.326 0.7 13.3 6.5 20.5 \Y 75 1.0 40.0 19.5
72.765 1.0 8.7 11.0 20.7 \% 340 1.0 40.0 19.3
86.372 11 10.3 12.5 23.9 \Y 311 1.0 40.0 16.1
55.27 0.8 13.0 54 19.2 H 346 3.0 40.0 20.8
90.26 11 11.9 9.9 22.9 H 11 2.0 43.5 20.6
152.464 1.4 8.3 8.8 18.5 H 33 2.0 43.5 25.0
187.454 1.5 9.7 10.6 21.8 H 326 2.0 435 21.7
236.052 1.8 11.2 7.9 20.9 H 70 1.0 46.0 25.1
288.537 2.0 12.7 5.6 20.3 H 284 1.0 46.0 25.7
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Radiated Emission

EUT Information

EUT Model Name: L575
Onperation mode: Chanaina
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal\ Vertical
Operator Name:

Comment:

Level [ dBE / m ]
60

ol i IR ]

40 SRR, SRS, P AR NN AR P S ,, .....

[ T, Seraanans PO Serennarans pevans aredened

1O -freemeeeeees

30M 50M 70M 100M 200M 300M 500M 700M 1GQ
Frequency [ Hz]

—M ES 7502AU H1
—M ES 7502AU V1
—LI M FCC ChssB F Q P FCC ChssB, feH strength
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1-18G
11b
Ch1

Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11b CH1
Test Voltaae:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

FCC.15.247 PK

EC.C..15.247 AV

Level in dBuV/

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11b CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

1 FCC.15.247 PK

1 EC.C..15.247 AV

Level in dBpV/

20 } } 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11b
CHG6

Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11b CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 FCC.15.247 PK

1 ECC..15.247 AV

Level in dBuV/

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11b CH6
Test Voltage:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

FCC.15.247 PK

EC.C..15.247 AV

Level in dBuV/

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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1-18G
11b
CH11

Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11b CH11
Test Voltaae:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

li0r

1001

FCC.15.247 PK

Level in dBuV/

FCC.15.247 AV

20 t t } t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11b CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 ECC..15.247 PK

1 FECC.15.247 AV

Level in dBuV/

20 } } 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11g
CH1

Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11a CH1
Test Voltage:

Comment:

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

FCC . 15.247 PK

FCC..16.:.247 AV

Level in dBpV/

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11a CH1
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

1 FCC.15.247 PK

1 EC.C..15.247 AV

Level in dBuV/

20 } } } } } } } +— |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11g
CHG6

Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11a CH6
Test Voltage:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

FCC . 15.247 PK

FCC..16.:.247 AV

Level in dBpV/

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11a CH6
Test Voltaae:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

FCC.15.247 PK

EC.C..15.247 AV

Level in dBuV/

20 } } } } } }
1G 2G 3G 4G 5G 6
Frequency in Hz
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1-18G
11g
CH11

Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11a CH11
Test Voltaae:

Comment:

Common Information

Test Site:
Environment
Antenna Polarization:
Operator Name:
Comment:

SMO EMC Lab.

Horizontal

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

FCC.15.247 PK

EC.C..15.247 AV

Level in dBuV/

20 t t } t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: Wifi 11a CH11
Test Voltaae:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1001

FCC.15.247 PK

EC.C..15.247 AV

Level in dBuV/

20 } } } } } }
1G 2G 3G 4G 5G 6
Frequency in Hz
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1-18G
11n-HT20
CH1

Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT20 CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

1 FCC . 15.247 PK

1 FCC..16.:.247 AV

Level in dBpV/

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT20 CH1
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

ECC..15.247 PK

FECC..15.247 AV

Level in dBpV/

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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1-18G
11n-HT20
CH®6

Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT20 CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

FCC . 15.247 PK

FCC..16.:.247 AV

Level in dBpV/

20 t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated E

EUT Information
EUT Model Name:
Operation mode:

Test Voltage:
Comment:

L575
Wifi 11n HT20 CH6

Common Information

Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Name:
Comment:

mission

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

FCC.15.247 PK

EC.C..15.247 AV

Level in dBuV/

20 t t

3G

4G

5G

Frequency in Hz
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1-18G
11n-HT20
CH11

Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT20 CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

FCC . 15.247 PK

FCC..16.:.247 AV

Level in dBpV/

20 t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT20 CH11
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

1 FCC . 15.247 PK

1 FCC..16.:.247 AV

Level in dBpV/

20 } 1 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11n-HT40
CH3

Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT40 CH3
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Horizontal
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 ECC..15.247 PK

1 FECC..15.247 AV

Level in dBpV/

207 1 1 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT20 CH3
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 ECC..15.247 PK

1 FECC..15.247 AV

Level in dBpV/

20 } 1 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

Report No.. 158003397 Page 62 of 127



1-18G
11n-HT20
CH®6

Radiated Emission

EUT Information

EUT Model Name:
Operation mode:
Test Voltage:
Comment:

L575
Wifi 11n HT40 CH6

Common Information

Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

FCC . 15.247 PK

FCC..16.:.247 AV

Level in dBpV/

20 t t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT40 CH6
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1 ECC..15.247 PK

1 FECC.15.247 AV

Level in dBuV/

20 } } 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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1-18G
11n-HT20
CH11

Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT40 CH9
Test Voltage:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Horizontal

Operator Name:
Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

90T

80T

FCC . 15.247 PK

701

60T

FCC..16.:.247 AV

Level in dBpV/

50T

407

30

20+ t t t t t

1G 2G 3G 4G 5G 6
Frequency in Hz
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Radiated Emission

EUT Information

EUT Model Name: L575

Operation mode: Wifi 11n HT40 CH9
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Electric Field Strength 1-18GHz operate on 2.4GHz

1007

1 FCC.15.247 PK

1 EC.C..15.247 AV

Level in dBpV/

20 } } 1 1 1 1 1 — |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz
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EUT Information

EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Radiated Emission

L575
11b CH1

Common Information

Test Site:
Environment

Antenna Polarization:
Operator Name:

Comment:

100+

90+

80

SMO EMC Lab.

Horizontal

FCC Hectric Field Strength 18-26.5GHz

FCC 15. 247 PK

70+

60

Level in dBuV/m

50

40

Wﬂw\iuﬂmmwnwmmﬂllwiulwm\WHMMHNW\wwhuuh,WWwHrwiwwnwmumwmwmMWWWWMHW*MNMWMWHMHHHWW"W"W'WWWWNHHWMWMWWWWWWNWWWHMNM‘WWWWW(WWM

30
18
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Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: 11b CH1
Test Voltaae:
Comment:
Common Information
Test Site: SMO EMC Lab.
Environment
Antenna Polarization: Vertical

Operator Nam
Comment:

100 T

90+

80

Level in dBuV/m

50+

40

30

Report No.: 1568003397

70+

60 T

e:

FCC Bectric Field Strength 18-26.5GHz
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Radiated Emission

EUT Information

EUT Model Name:
Operation mode:

Test Voltage:
Comment:

Common

Test Site:
Environment

Antenna Polarization:

Operator Nam
Comment:

100 7

90

80 1

Level in dBuV/m

50

40+

30

70+

60 7

L575
11b CH6

Information
SMO EMC Lab.

Horizontal
e:

FCC Hectric Field Strength 18-26.5GHz

FCC 15. 247 PK

T ey T

T

18 19 20 21 22 23
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Radiated Emission

EUT Information

EUT Model Name: L575
Operation mode: 11b CH6
Test Voltaae:

Comment:

Common Information

Test Site: SMO EMC Lab.
Environment

Antenna Polarization: Vertical
Operator Name:

Comment:

FCC Hectric Field Strength 18-26.5GHz

100 T

90+

80
FCC 15. 247 PK

70+

60 1

Level in dBuV/m

50

WwMWWWwmMWMu,nuMNNMmMwwwlwwuwmwwwUlwwwmwwWmmw\\ﬁuMnummM|nwwww|wwMWWMMWMIMIWMHNUM\“NW%MwwwﬂﬂﬁwwmWWWMW'I\MWWMw\,,q,u.muwMHuWnWMMWNWM
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